

# GEM療法(乳腺)

【対象症例】

手術不能又は再発乳癌

【登録診療科】

外科

## 【治療計画】

順番	薬剤名	推奨投与量	投与時間	投与日
①	デキサメタゾン	6.6mg	30分	day1,8
	生理食塩水	100mL		
②	ゲムシタビン	1250mg/m <sup>2</sup>	30分	day1,8
	生理食塩水	100mL		
③	生理食塩水	50mL	フラッシュ	day1,8
【投与スケジュール】		1クール 21日間		